

Specifications

| | |
|---------------------|---|
| Collection(s) | Contract Card Octavius, Octavius |
| Colour(s) | Atoll, Birch, Caramel, Cobalt, Cocoa, Denim, Dusk, Eucalyptus, Evergreen, Fuchsia, Graphite, Gunmetal, Jungle, Lavender, Marble, Marl, Marmalade, Midnight, Mocha, Ochre, Olive, Paprika, Poppy, Raven, Sesame, Spruce, Teal, Truffle, Wasabi |
| Warwick Brand | Encore |
| Usage | Drapery / Heavy Commercial |
| Composition | 75% Recycled Wool 12% Acrylic 11% Polyester 2% Nylon |
| Pattern match | No |
| Pattern repeat (cm) | Plain |
| Railroaded | No |
| Continuous | No |
| Lead weighted | No |
| Width (cm) | 150 |
| Weight (gsm) | 540 |
| Origin | EU |
| Stain Repellent | No |
| FIAA Care Label* | 3 |
| WCAA Care Label* | 2 |

*Please refer to Warwick Price List or Website www.warwick.com.au

Test Results

| | |
|--|---------------------|
| Abrasion Martindale (ISO 12947, 12kPa) | 99,500 Cycles |
| Seam slippage (mm) (ISO 13936-2, Load 180) | Warp 4.1, Weft 4.3 |
| Pilling resistance (ISO 12945-2) | 3/4 |
| Colourfastness to light Xenon arc (ISO 105-B02, blue std 6) | >6 |
| Colourfastness to rubbing (ISO 105-X12) | Dry 5, Wet 4/5 |
| Dimension change - laundering (%) (ISO 5077/ISO 6330. 7BA) | Warp -1.0, Weft 0.0 |
| Dimension change - hanging (%) (AS2663.1.B) | Warp 0.3, Weft 0.1 |
| Free and Hydrolysed formaldehyde (ISO 14184-1:1998) | Not Detectable |
| Flammability AS/NZS 1530.2-1993 Flamability Index (0 - 100) | - |
| Spread Factor (0 - 40) | Length -, Width - |
| Heat Factor (0 - upward) | Length -, Width - |
| Flammability AS/NZS 1530.3-1999 Ignitability (0 - 20) | 10 |
| Spread of flame (0 - 10) | 0 |
| Heat evolved (0 - 10) | 0 |
| Smoke developed (0 - 10) | 3 |

